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CERTIFICATE NO. E200706-0020-001526(5001625) Omw.\”—.JHmJHOPHm (P/0 No.) 471 1-B93402-TMA4
A E eA 7}
COMMODITY E.R.W STEEL PIPE SeAH munm>_._ Steel Uﬂm-._u CUSTOMER DUFERCO SA
A F 3 ()Ml o H B A
SPECIFICATION : API 5LB PSL1/ASTM AS53B(2006) HEAD OFFICE : BONGNAE-DONG 1GA. JUNG-GU. SEOUL. KOREA SEAH STEEL CORPORATION
POHANG PLANT : 14-1, JANGHEUNG-DONG, NAM-GU, POHANG
HEAT NO. .w__.w_rm% - AR = = QUANTITY H] 5
NO. | (BATCH N0.) ORDER SIZE & 4 % 72 o F2OW/T) REMARK
*1 I TOTAL LENGTH WEIGHT
| 39 |csthanriono) BEE 18 " X0.375"  X6.120 M 14 85.680 M 8.983
6-24278 4 .
40 | (s1H4031060)| BBE 20 X 0.375 X 6.120 M 70 428.400 M 50.029
a1 sfiio)| BBE 14 " X 0.250 " X 6.120 M 55 336.600 M 18.549
a2 |(sSERL | Bae 14 " X0.25 "  X6.120 M 57 pged 19.225
Y P X , . ] IMPACT
HYDROSTATIC | N [VD|F|s|C|rRu[B|D|C|F|F|RF| 2zINC COATING : 50SITION TENSILE TEST
®ST |- (11fL|H|O|EA|E|R[R|L|L|EL TEST 3o R e (Gage Length : 50m) | (0 |uamo-l #eat | pROTECTIVE
: BiaYta|Q b TRIN S NEE Mh aa —— 'NESS |TREAT| COATING &
HEAT NO 5 sec| R YN R - | WE | 212 D |cls; culn D YIELD | E.L |ENE-|SHEAR TEST | MENT | LINING
RyT|ax|T|K|Bfpe|lr|T|n|1|c]|RT|vEwcH oF|Z|H]| D Si]'¥n P " e STRENGTH RGY [AREA
NO. | (BATCH NO.) g LS|E S|UT|N N|E|SE|ZINC COAT) 5| 551 g R
; 1| N 2laifeG G EN 4 e =
ot A A CE Y B B ! W e e i . sv['\ess [Pt
T e G il R B G 4|25 -8 PSi 1410 [lould % +11
71& 30 26 120 | 30 40{40
SPEC 35000
39| 5-38473 830 |G|G| G |G G 16[18] 46 |23
(S1H4022070) 1517 47 23] 10|mR| 1 TR 48780 | 45 G
| 16[19| 45 [25|10|®R[1|2|1|1
40| 6-24278 7% |G6|6| G |G G 16|17] 44 |20 5
(S1H4031060) 15|16] 45 |22]3|1]1 R 49070 | 46 G
16[17] 45 |21] 4 |11 TR
41| c730272 750 |G6|6| G |G G 150 1] 77 |19] 6
(SIH4111040) 14f2] 78 |2a]7]|1]|1 55180 | 42 G
16(2] 76 2006 |1]2
42| c730271 750 |G|G| G |G G 152 78 |16]10
(SIH4111050) 15(3| 79 |16]8|1]1 55040 | 43 G
: 14| 2| 77 |14]12|1]1
N 1 ~ =12 m
0 | Refer To The Attached H
T | Section Designation E
E R
STV “WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE M M D
Surveyor SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE. Manager of Q.M Dept.
- THE USE OF THE MATERTAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY
AND/OR MONETARY PROBLEMS. FURTHERMORE, ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES h \ \\\
THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFFICIAL DOCUMENT U mu
(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231) . .




